46-230 11"’ WOOD LATHE WL-2

A
A‘ D E LTA (OI'D STYLE) Revised 4-15-85




'REPLACEMENT PARTS

‘Ref. Part ‘Ref, Part )

No  No. Description No. No. Description

1 Cannot Furnish ' Nameplate 37 901-04-330-7603 Kourded Thumb Scr.

2 434-01-020-0001 Bearing Cap Ass'y. 38 904-07-010-5555 Fiber Washer

3 901-02-551-2858 Bearing Cap Scr. 39 Cannot Furnish Cast Iron Lathe Bed

4 Cannot Furnish .003" Shim Washer 40 434~01-072-0020 Clamp Plate

3 Cannot Furnish .008" Shim Washer 41 434-01-072-0018 Plate

4 Camot Furnish 010" Shim Washer 42 418-01-412-0001 Lock Bolt

7 See A Headstock Spindle 43 921-01-010-0028 1/4" stl, Ball

8 902-08-021-~3078 Spindle Nut 45 901-02-010-0512 5/16-18 X 1/2" Rd. Hd. Scr.

9 926-04-991-5610 Spindle Pulley, Incl: 46 901-02-010-0514 1/4-20 X 3/8" Rd. Hd, Scr.

10 901-04-190-0201  5/16-18 X 5/16" Set Scr., 47 901-01-060-0648 3/8-16 X 1~1/4" Hex Hd. Scr.

11 434-01-071-0003 Index Pin 48 901-03-013-1026 1/4-20 X 1-3/4" Fil, Hd. Scr.

12 928-01-021-3378 Spring for Index Pin 49 901-11-020-0838 7/16 X 2-1/4" Carridge Bolt

13 904-01-031-2926 Spec. Clamp Plate Washer 50 902-01-040~1004 7/16"-14 Hex Nut

14 901-09-060-6131 Tailstock Eccentric Shoulder Scr. 51 902-01-010-1206 5/16"-24 Hex Nut

15 434-01-378-0001 Tailstock Quill 52 904-02-020-1704 3/8" Lockwasher

16 904- 10-131-3876 Quill Lock Sleeve 53 901-06-450-2252 #2 X 3/16" Drive Scx,

17 Cannot Furnish Quill Spindle 54 921-02-200-5377 Bearing Cone

18 902-01-200-5441 Quill Spindle Nut L.H. 55 Cannot Furnish Bearing Cup

19 930~05-991-4787 Tailstock Ball Crank, Incl: 56 907-00-000-2475 Oiler

20 901-04-190-0201  5/16-18 X 5/16" Set Scr. 57 Cannot Furnish 5/16" Allen Wrench

21 904-07-010-5568 Fiber 58 46-690 4" Tool Rest

22 Cammot Fumish Tailstock End Cap 59 46-692 12" Tool Rest

23 434-01-005-0017 Tool Support Base 60 46-933 Spur Center w/No. 2

24 902-09-040-5914 Acom Nut Taper Shank, Incl:
904-10-031-2097 Spec. Stl, Washer 61 434-01-022-0010  Stl, Center Point

26 928-01-021-3377 Coil Spring 62 901-04-190-0253 1/4-28 X 1/2" Set Scr.

29 Cannot Furmish Tailstock Body 63 46-439 Cup Center w/No, 2

30 Cannot Furnish Tailstock Bearing Fccentric ] Shank, Indl:

31 434-01-111-0003 Clamp U-Bolt 64 434-01-022-0010  Stl, Center Point
Cannot Furnish Headstock Body 65 901-04-190-9412  1/4-28 X 3/16" Set Scr.

33 434-01-005-0004 Sub Base 66 414-01-101-5002 Wrench for Tool Support
434-01-072-0008 Tailstock Clamp Plate 7 Base Arbor Wrench

35 931-04-051-4072 Ball End Lever 67  434-01-101-0002 Arbor Wrench

36  434-01-075-0001 Quill Pointer 68 Cannot Furnish 1/4" Plain Allen Wrench



